
 
 
 
 

 
 
 

 
 
 

 
 

23 FT STATIONARY MIXER 
 

OPERATOR’S MANUAL 
 

SERIAL NUMBERS: 

23STD5147 
23STD5148 
23STD5149 

 

HARSH INTERNATIONAL, INC 
600 OAK AVE. 

EATON, COLORADO 
80615-007 

(970) 454-2291 
FAX: (970) 454-3491 

PARTS: (970) 454-1755 

 

 

 

 

 

 



2 | P a g e  
 

Installation & Safety Equipment Notice 

 

 All stationary installations should include any necessary additional protection to 

protect the operators and/or bystanders from injury from the mixer drive, power source, 

mixing chamber, and unloading system.  This includes but is not limited to shields or 

guards around the driveline, shafts, and motors, as well as covers over the mixing 

chamber if appropriate.   

 Stationary units are mounted in various locations and are often part of a complete 

installation package that excludes any standard factory shielding.  The installer and 

customer should completely evaluate each application to ensure that all the necessary 

protection is installed.  We also stress that all federal, state, and local codes are followed. 

 

 

 

 
Congratulations on your recent purchase of a Harsh Mixer!  This manual is only a small 

part of Harsh’s continuing effort to serve their customers with the products, knowledge, 

and information needed to improve customer satisfaction.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



3 | P a g e  
 

INDEX 
 
 

 Pg # 

INSTALLATION & SAFETY EQUIPMENT NOTICE 2 

INDEX 3 

A8326 TUB GROUP, 23-FT W/ FRONT DISCHARGE  4 

A8326 TUB GROUP, 23-FT W/ FRONT DISCHARGE PARTS LIST 5 

A8324 TUB GROUP, 23 – FT BOTTOM DISCH (SIDE) 6 

A8324 TUB GROUP, 23 – FT BOTTOM DISCH (SIDE) & PARTS LIST 7 

A8322 TUB GROUP, 23 – FT STATIONARY - HAY 8 

A8322 TUB GROUP, 23 – FT STATIONARY – HAY & PARTS LIST 9 

A21727 TUB & STAND ASSY, FRONT BOTTOM DISCHARGE, 144 SIDE HT, 23FB 
& PARTS LIST 

10 

A21325 STAND ASSY (120 HEIGHT) 900 – 23 FT & PARTS LIST 11 

A21325 STAND ASSY (120 HEIGHT) 900 – 23 FT PARTS LIST 12 

A7759 OIL BATH DOOR GROUP, 900 13 

A7759 OIL BATH DOOR GROUP, 900 PARTS LIST 14 

A22839 CORNER SHELF ASSEMBLY & PARTS LIST 15 

A8243 AUGER GROUP, 23 FB & PARTS LIST  16 

A22333 DRIVE LINE GROUP PARTS LIST MOTOR MOUNT ASSY, 23-FT (30 HP) 17 

A22333 DRIVE LINE GROUP PARTS LIST MOTOR MOUNT ASSY, 23-FT (30 HP) 
PARTS LIST 

18 

A22333 DRIVE LINE GROUP PARTS LISTMOTOR MOUNT ASSY, 23-FT (30 HP) 19 

A8275 LINER GROUP, SS, 900 – 23 FT & PART LIST 20 

 
 

 

 

 

 

 

 

 

 

 

 



4 | P a g e  
 

A8326 TUB GROUP, 23 – FT W/ FRONT DISCHARGE 
 

 
SIDE VIEW 

 

 
BOTTOM VIEW 

 

 

 
FRONT VIEW 

 

 



5 | P a g e  
 

 
A8326 TUB GROUP, 23 – FT W/ FRONT DISCHARGE PARTS LIST 

 
 
 
 

ITEM 
# 

QTY PART # DESCRIPTION 

1 1 A21336 FRONT END SHEET ASSEMBLY, 23 FB 

2 2 A21335 SIDE ASSEMBLY, BOTTOM DISCHARGE, 23 FB 
3 2 20354 AUGER BOTTOM, 15 1/2 RAD X 84 LG, 900-23FT                   
4 4 15001 AUGER BOTTOM, 15 1/2 RAD X 96 LG, 502-7205 
5 2 21895 LINER, SS, AUGER BOTTOM, 83 1/2 LG (COOPER) 
6 4 16478 LINER, SS, AUGER BOTTOM, 95 1/2 LG, 430-575 
7 1 A21361 OIL BATH & GEARBOX ASSEMBLY, 140:1, 23 FB 
8 4 21339 LINER, SS, FRONT & REAR END, NO TOP HOLES, 23 FB             
9 1 A22410 DISCHARGE FLANGE ASSEMBLY, FRONT, 23 FB 

10 1 22411 BOTTOM SUPPORT TUBE, FRONT, 23 FB 
11 1 21390 LEVELING AUGER, ANGLE, 23 FB 
12 1 21391 LEVELING AUGER, ANGLE, 23 FB 
13 2 22347 DISCHARGE SUPPORT MOUNT, 23 FB 
14 4 22415 DISCHARGE PIVOT MOUNT, 23 FB 

 
 

 

 

 

 
 
 
 

 
 
 

 
 

 
 
 
 
 

 
 
 
 
 



6 | P a g e  
 

A8324 TUB GROUP, 23 – FT BOTTOM DISCH (SIDE) 

 
 

SIDE VIEW 

 
BOTTOM VIEW 

                                            
                  

                    FRONT VIEW 
 

 



7 | P a g e  
 

 
A8324 TUB GROUP, 23 – FT BOTTOM DISCH (SIDE) & PARTS LIST 

 
 

ITEM # QTY PART # DESCRIPTION 

1 1 A21336 FRONT END SHEET ASSEMBLY, 23 FB 
2 2 A21335 SIDE ASSEMBLY, BOTTOM DISCHARGE, 23 FB 
3 2 20354 AUGER BOTTOM, 15 1/2 RAD X 84 LG, 900-23FT 
4 4 21339 LINER, SS, FRONT & REAR END, NO TOP HOLES, 23 FB 
5 1 21360 BOTTOM SUPPORT TUBE, 4 X 4 X 201 LG, 23 FB                   
6 4 15001 AUGER BOTTOM, 15 1/2 RAD X 96 LG, 502-720                    
7 1 A21361 OIL BATH & GEARBOX ASSEMBLY, 140:1, 23 FB                    
8 1 A21350 DISCHARGE MOUNT ASSEMBLY, 23 FB 
9 1 21390 LEVELING AUGER, ANGLE, 23 FB 

10 1 21391 LEVELING AUGER, ANGLE, 23 FB 
11 4 16478 LINER, SS, AUGER BOTTOM, 95 1/2 LG, 430-575 
12 2 21895 LINER, SS, AUGER BOTTOM, 83 1/2 LG (COOPER) 
14 2 22426 DISCHARGE MOUNT PIN, SIDE, 23 FB                             
15 2 22427 DISCHARGE SUPPORT MOUNT, SIDE, 23 FB 

 
 
 

 
 
 

 
 
 

 
 
 

 
 

 

 
 
 

 
 
 

 

 
 
 
 
 
 
 
 



8 | P a g e  
 

A8322 TUB GROUP, 23 – FT STATIONARY – HAY 
 

 
 

SIDE VIEW 
 
 
 
 

 
BOTTOM VIEW 

 

 
 
 
 
 



9 | P a g e  
 

A8322 TUB GROUP, 23 – FT STATIONARY – HAY & PARTS LIST 
 

 
                              FRONT VIEW 
 
 
 

 

ITEM # QTY PART # DESCRIPTION 

1 1 A22407 FRONT SHEET ASSEMBLY, 23 FB HAY 
2 1 A21335 SIDE ASSEMBLY, BOTTOM DISCHARGE, 23 FB 
3 2 20354 AUGER BOTTOM, 15 1/2 RAD X 84 LG, 900-23FT 

4 4 15001 AUGER BOTTOM, 15 1/2 RAD X 96 LG, 502-720 
5 2 21895 LINER, SS, AUGER BOTTOM, 83 1/2 LG (COOPER) 
6 4 16478 LINER, SS, AUGER BOTTOM, 95 1/2 LG, 430-575 

7 1 A21361 OIL BATH & GEARBOX ASSEMBLY, 140:1, 23 FB 
8 2 21339 LINER, SS, FRONT & REAR END, NO TOP HOLES, 23 FB 
9 1 A22410 DISCHARGE FLANGE ASSEMBLY, FRONT, 23 FB 

10 1 22411 BOTTOM SUPPORT TUBE, FRONT, 23 FB 
11 1 21390 LEVELING AUGER, ANGLE, 23 FB 
12 1 21391 LEVELING AUGER, ANGLE, 23 FB 

13 2 22347 DISCHARGE SUPPORT MOUNT, 23 FB 
14 4 22415 DISCHARGE PIVOT MOUNT, 23 FB 
15 2 22405 LINER, SS, FRONT SHEET, 23 FB HAY 

16 1 A22355 SIDE ASSEMBLY, 4 X 6 HAYSHELF & LINERS, 23 FB 
17 1 19012 REAR DIVIDER BAR, 3/4 X 5 X 95 LG, 20Z30, 30-HDW 

 
 
 

 
 
 

 
 



10 | P a g e  
 

21727 TUB & STAND ASSY, FRONT BOTTOM DISCHARGE, 144 SIDE HT, 23 FB 
& PARTS LIST 

 
 

 
SIDE VIEW 

 

 
FRONT VIEW 

 

ITEM # QTY PART # DESCRIPTION 

1 1 A21714 STAND & PEDESTAL ASSEMBLY, 144" HEIGHT, 23 FB 

2 1 A8234 TUB GROUP, FRONT BOTTOM DISCHARGE, SS END LINER, 23 FB 



11 | P a g e  
 

A21325 STAND ASSY (120 HEIGHT) 900 – 23 FT & PARTS LIST 
 
 

 
SIDE VIEW 

 
 

  
END VIEW 

 
ITEM # QTY PART # DESCRIPTION 

1 2 A21323 FRONT STAND ASSEMBLY, LOAD CELL, 900-23FT                    
2 2 A20603 CROSS TUBE, WELDMENT 
3 2 21321 STAND TUBE LENGTH, 900-23FT 

4 2 A21324 REAR STAND ASSEMBLY, LOAD CELL, 900-23FT 
5 16 100226 SCREW, HX HD CAP, 1/2-20 UNF X 1 1/2 GR5, 7-B-13 
6 16 100272 WASHER, LOCK, 1/2, 8-C-9 

7 16 100250 NUT, HEX 1/2-20 UNF, 7-B-13 

 



12 | P a g e  
 

A8191 REAR DRIVE GROUP 223 – FT & PARTS LIST 
 

 
ITEM # QTY PART # DESCRIPTION 

2 2 102804 SPROCKET, #160 CHAIN X 60 TEETH, 3 15/16 BORE, 23-A 
3 1 102803 SPROCKET, #160 CHAIN X 18 TEETH, 4 1/4 BORE W/ 2 KEYS, 99-7 
4 2 17782 KEY, SQUARE 1 X 8 1/2, 9-C-15 
5 4 102800 USE 101829, SET SCREW, COLLAR, 1 ID X 1 1/2 OD X 7/16 LG 
6 2 102355 BEARING, 1 ID, NYLINER, 8-B-1                                
7 1 A15012 TENSIONER ARM ASSEMBLY, 18 1/2 LG, 99-7-E  (use A22243)      
8 2 A17773 SPROCKET ASSEMBLY, 160A8, RA100RR, 2-C                       
9 1 A18103 TENSIONER ARM ASSEMBLY, 3 3/4 PIN X 18 1/2 LG, 99-7-D 

10 21 100443 WASHER, FLAT, 1/4, WROUGHT, 9-B-10 

11 21 101819 SCREW, HX HD CAP, 1/4-20 UNC X 3/4 GR5, 9-C-10               
12 21 100304 WASHER, LOCK, 1/4, 9-B-10 
13 21 100221 NUT, HEX 1/4-20 UNC GR5, 9-C-10 
14 2 101840 EYE BOLT, 3/8-16UNC X 6 LG, 9-A-12 
15 4 100254 NUT, HEX 3/8-16 UNC GR5, 8-B-9 
16 1   101831 EXTENSION SPRING, 1 1/4 X 8 LG, #626, 12-C-8 
17 2 102797 COMPRESSION FITTING, 1/8 NPT(F) X 1/4 X 90°, 10-D-11 
18 2 102759 COMPRESSION FITTING, 1/8 NPT(M) X 1/4 STRAIGHT, 10-E-11 
19 1 7070514-12 CHAIN LOG, 3/16 GR30, PLATED 
20 1 7070514-17 CHAIN LOG, 3/16 PLATED, GR30                                 
21 1 101832 EXTENSION SPRING, 1 1/4 OD X 14 LG, #627, 12-C-8 

24 2 101953 GREASE FITTING, 1/4-28 SELF-TAPPING                          
25 2 102807 CHAIN, #160 X 74P, INCL CONN & OFFSET, CH-B & 33             
26 1 6060031-8206-3 TUBING, ALUM 1/4 CONDUIT 
27 1 6060031-8206-2 TUBING, ALUM 1/4 CONDUIT                                     

 
 



13 | P a g e  
 

A7759 OIL BATH DOOR GROUP, 900 
 
 

 
              SIDE VIEW                                         TOP VIEW 

 
FRONT VIEW 



14 | P a g e  
 

A7759 OIL BATH DOOR GROUP, 900 PARTS LIST 
 
 
 
 
 
 

ITEM # QTY PART # DESCRIPTION 

1 3 102446 HINGE, BUTT, 4 X 4, 7-A-1                                    
2 16 104254 SCREW, SOCKET HD, 1/4-20 X 1                                 
3 8 102781 SCREW, HX SOCKET FLAT HD, 1/4-20 X 1 1/4, 9-C-11 

4 24 100443 WASHER, FLAT, 1/4, WROUGHT, 9-B-10                           
5 28 100304 WASHER, LOCK, 1/4, 9-B-10 
6 28 100221 NUT, HEX 1/4-20 UNC GR5, 9-C-10 

7 1 102477 FLEXIBLE DOOR SEAL, 1/8, LOC A, 4-C-1 & 99-7 
8 1 18445 DOOR CHANNEL, LH, 1 X 7 X 57 5/8 LG, FORMED, 99-4F 
9 1 18446 DOOR CHANNEL, RH, 1 X 7 X 57 5/8 LG, FORMED, 99-R 

10 1 18444 DOOR FRAME PLATE, 10GA X 4 X 53 1/2 LG, 13-D-1                             
11 1 18448 OIL BATH DOOR, 900 
12 2 102779 OIL BATH DOOR HANDLE, 4-C-4 

13 4 100323 SCREW, HX HD CAP, 1/4-20 UNC X 1 GR5, 9-C-10 
14 10 101305 OIL BATH DOOR LATCH, 8-C-1 (NOTES)VENDOR PT# 62-10-33 
15 2 18244 UPPER STRUT MOUNT PLATE, 1/4 X 7 1/2 X 18 3/8 LG, 11-B-10 

16 2 20786 DOOR STRUT ANGLE, 1 1/2 X 1 1/2 X 20 1/2 LG, 900, 21-C 
17 2 102451 GAS CHARGED SUPPORT LIFT (NO DISCOUNT) 
18 4 100692 SCREW, HX HD CAP, 3/8-16 UNC X 1 1/2 GR5, 8-C-11 

19 4 100254 NUT, HEX 3/8-16 UNC GR5, 8-B-9 
20 8 100300 WASHER, FLAT 3/8, USS, 8-B-9 
21 4 101985 NUT, LOCK HEX 3/8-16 UNC GR5, 8-B-9 

22 2 18236 STRUT MOUNT BRACE BAR, 1/4 X 1 1/2 X 19 LG, 8-C-5 

 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 



15 | P a g e  
 

A22839 CORNER SHELF ASSEMBLY & PARTS LIST 
 
 

 
 
 

SIDE VIEW 
 

ITEM 
# 

QTY PART # DESCRIPTION 

2 1 22778 HAYLAGE CORNER SHELF - BOTTOM 
3 1 22781 HAYLAGE CORNER SHELF - SIDE                                  

 
 

 
 
 
 
 



16 | P a g e  
 

A8243 AUGER GROUP, 23 FB & PARTS LIST  
 

  
SIDE VIEW 

 

 
 

ITEM # QTY PART # DECRIPTION 

1 2 A20350 AUGER ASSEMBLY, LOWER RH, 900-23FT 
2 2 A21495 STUB SHAFT ASSEMBLY, 3 15/16 OD X 20 7/8 LG 

3 2 A18161 STUB SHAFT ASSEMBLY, 3 15/16 OD X 8 3/8 LG, TAPPED 
4 18 100555 SCREW, HX HD CAP 3/4-16 UNF X 2 1/2 GR5, 7-A-10              
5 16 100554 WASHER, LOCK, 3/4, 7-B-11 

6 14 100252 NUT, HEX, 3/4-16 UNF GR5, 7-B-12 
7 4 102558 BEARING, FB SFB1000NE, 3 15/16, 1-A-4 MORE AT 24 
8 5 102559 SCREW, HX HD CAP, 7/8-14 UNF X 3 GR5, 7-A-12 

9 14 100361 WASHER, LOCK, 7/8, 7-B-12 
10 13 100249 NUT, HEX 7/8-14 UNF GR5, 7-B-11 
11 2 101082 SCREW, HX HD CAP, 3/4-10 X 1 1/2 GR5, 7-C-12 

12 2 18164 STUB SHAFT SPACER, RING 5/16 X 4 1/2 OD, 900, 4-A-5 
13 2 18165 STUB SHAFT SPACER, WASHER 3/8 X 4 1/2 OD, 900, 11-A-12 
14 8 103772 SCREW, HX HD CAP, 7/8-14 UNF X 3 1/2 GR8, 9-B-12 

 
 



17 | P a g e  
 

 
A22333 DRIVE LINE GROUP  

MOTOR MOUNT ASSY, 23-FT (30 HP) 
 

 
FRONT VIEW 

                                         

 
                                              SIDE VIEW   

                    
MOTOR COUPLER KIT IS WHAT THE GEARBOX PLANETARY IS CONNECTED TO. 

 

NOTES: DIRECT MOTOR TO THE GEARBOX 



18 | P a g e  
 

A22333 DRIVE LINE GROUP PARTS LIST 
MOTOR MOUNT ASSY, 23-FT (30 HP) 

 
 
 
 

ITEM # QTY PART # DESCRIPTION 

2 2 22338 MOTOR MOUNT ANGLE, CROSS, 23 FB 
3 2 22337 MOTOR MOUNT ANGLE, B, 23 FB 
4 2 22336 MOTOR MOUNT ANGLE, A, 23 FB 
5 2 22335 MOTOR MOUNT PLATE, 23 FB 
6 4 22334 MOTOR MOUNT GUSSET, 23 FB 
7 8 100838 WASHER, FLAT, 1/2, 8-A-10 
8 4 103846 SCREW, HX HD CAP, 1/2-13 UNC X 2 GR5, 8-C-9 
9 8 100272 WASHER, LOCK, 1/2, 8-C-9 

10 8 103795 NUT, HEX, 1/2-13 
11 4 101444 SCREW, HX HD CAP 1/2-13UNC X 1 1/2 GR5, 8-C-8 
12 1 100737 ELECTRIC MOTOR, HHI30-18-286TC 
13 1 104255 MOTOR COUPLER KIT, 284-286TC 9-A-11 

14 1 104015 
PLANETARY GEARBOX W/ 2 KEYS, ET3250, 140:1, HYDRO, 
810SD 

 
 
 

 

 

 

 

 

 

 

 

 

 

 

 



19 | P a g e  
 

 

A21853 SIDE EXT ASSY, 36” – 10 GA & PARTS LIST 
 

 
 
 
 
 

 
ITEM # QTY PART # DESCRIPTION 

1 1 21849 END EXTENSION, REAR, 36" HEIGHT, 23 FB 
2 2 21393 LEVELING AUGER, SPLICE BRACKET, 23 FB 
3 3 21852 SIDE EXTENSION, 36" HEIGHT, 23 FB 
4 2 21392 LEVELING AUGER, SPLICE PLATE, 23 FB 
5 1 21850 END EXTENSION, FRONT, 36" HEIGHT, 23 FB 
6 2 21394 LEVELING AUGER, BRACE, 23 FB 
7 10 104164 SCREW, CARRIAGE HD, 3/8-16 X 1 1/4 
8 28 100300 WASHER, FLAT 3/8, USS, 8-B-9 
9 28 100271 WASHER, LOCK, 3/8, 8-B-9 

10 28 100254 NUT, HEX 3/8-16 UNC GR5, 8-B-9 
11 18 102096 SCREW, CARRIAGE HD, 3/8-16 UNC X 1 GR5, 8-B-8 
12 44 104163 BOLT, CARRIAGE 1/2-13 X 1 1/4 LG 
13 44 100838 WASHER, FLAT, 1/2, 8-A-10 
14 44 100272 WASHER, LOCK, 1/2, 8-C-9 
15 44 103795 NUT, HEX, 1/2-13 

 
 
 
 
 
 
 
 



20 | P a g e  
 

 
A8275 LINER GROUP, SS, 900 – 23 FT & PART LIST 

 

 
 
 
 
 

ITEM # QTY PART # DESCRIPTION 

1 4 21339 LINER, SS, FRONT & REAR END, NO TOP HOLES, 23 FB 
2 4 16478 LINER, SS, AUGER BOTTOM, 95 1/2 LG, 430-575 
3 2 21895 LINER, SS, AUGER BOTTOM, 83 1/2 LG (COOPER) 

4 4 21704 LINER, SS, LOWER SIDE, 23FT STATIONARY 
5 2 21687 LINER, SS, LOWER SIDE, FRONT & REAR END, 23FT STATIONARY 
6 4 21705 LINER, SS, UPPER SIDE, 23FT STATIONARY 
7 2 21688 LINER, SS, UPPER SIDE, FRONT & REAR END, 23FT STATIONARY 

 


